



Test Report

No. VNHL1707007721HG

Date: July 28, 2017

Page 1 of 2

CONG TY TNHH HUNG NGHIEP FORMOSA

KHU CONG NGHIEP NHON TRACH III, XA HIEP PHUOC, HUYEN NHON TRACH, TINH DONG NAI, VIETNAM

The following sample was submitted and identified on behalf of the client as below:

SGS Job No. : VNHL1707007721HG

Sample Description : POLYVINYLCHORIDE CLING FILM (PVC WRAP FILM)

Style / Item No. : /

Characteristic : /

Color : TRANSPARENT

Buyer : /

Supplier : /

Manufacturer : /

Country of Origin : /

Country of Destination : /

Sample Receiving Date : July 24, 2017

Final confirmed Date : July 24, 2017

Testing Period : July 24, 2017 to July 28, 2017

Test Requested : Please refer to the result summary.

Test Results : Please refer to next page(s).

Result Summary :

Test Requested	Conclusion
US FDA 21 CFR 175.300 (Resinous and Polymeric Coatings) – Determination of Amount of Extractives	Pass/ See results

Signed for and on behalf of
SGS Vietnam LTD



Tran Thi Lien
Hardline and E&E Lab Manager

"This document is issued by the Company under its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitations of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested only."

SGS Vietnam Ltd | Office : 119-121 Vo Van Tan St District 3 Ho Chi Minh City S. R. Vietnam t (84-8) 3935 1920 f (84-8) 3935 1921 www.sgs.com
Lab : Lot III/21, 19/5A St, Industrial Group III, Tan Binh IZ, Tan Phu District, HCMC, S.R. Vietnam t (84-8) 3816 0999 f (84-8) 3816 0996

Test results:

Sample description:

Material No.	Component	Material
1	POLYVINYLCHORIDE CLING FILM (PVC WRAP FILM) – SAMPLE 4	PVC

US FDA 21 CFR 175.300 (Resinous and Polymeric Coatings) – Determination of Amount of Extractives

Method : With reference to US FDA 21 CFR 175.300.

For single use with capacity not exceed 1 gallon :

Extractants	Test Condition	Result (mg/inch ²)	Reporting Limit (mg/inch ²)	Permissible Limit (mg/inch ²)
		1		
Distilled Water	120°F for 24 hours	ND	0.1	0.5
8% Alcohol	120°F for 24 hours	ND	0.1	0.5
n-Heptane	70°F for 30 minutes	ND	0.1	0.5
Comment	--	PASS	--	--

- Note : 1. mg/inch² = milligram per square inch
 2. °F = degrees Fahrenheit
 3. ND = Not Detected

Remark: This / these test(s) was / were performed by SGS Vietnam’s chemical lab.

PHOTO OF SUBMITTED SAMPLE



REPORT RESULTS REFER TO SUBMITTED SAMPLE (S) ONLY

*****End of Report*****

“This document is issued by the Company under its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitations of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested only.”